
Desalination and Water Treatment 
www.deswater.com
1944-3994/1944-3986 © 2010 Desalination Publications. All rights reserved
doi: 10/5004/dwt.2010.1803

*Corresponding author.

22 (2010) 244–257
October

Operation description and physicochemical characteristics of infl uent, effl uent 
and the tertiary treatment from a sewage treatment plant of the Eastern Region 
of Cyprus under warm climates

Antonis. A. Zorpasa,*, Chryso Coumib, Miloslav Drtilc, Irene Voukallia, Petros Samarasd

aLaboratory of Environmental Friendly Technology, Department of Research and Development, Institute of Environmental Technology 
and Sustainable Development, P.O. Box 34073, 5309, Paralimni, Cyprus
Tel. +357 23743440, +357 99532025 (mobile); Fax: +357 23743441; email: antoniszorpas@yahoo.com, antoniszorpas@envitech.org, 
envitech@cytanet.com.cy
bWastewater Treatment Plant of Paralimni—Ayia Napa Sewerage Boards, CYBARCO DBO, P.O. Box 33766, 5317, Paralimni, Cyprus
cDepartment of Environmental Engineering, Slovak University of Technology, Radlinského 9, SK - 812 37 Bratislava, Chairman of 
Association of Wastewater Treatment Experts of the Slovak Republic
dDepartment of Pollution Control Technology, School of Applied Technology, T.E.I W. Macedonia Kozanis, Greece

Received 20 January 2010; Accepted 29 March 2010

A B S T R AC T

Urban wastewater systems, having sewer system, wastewater treatment plant and receiving 
water as their main elements, can be found throughout the world. Many of them are operated 
with little or no control. Characterization of municipal wastewaters has been the subject, or the 
indispensable starting point, of many studies. This paper (as there are a few studies available 
in the literature) deals with the operation description and characterization of the phases of 
infl uent (municipal and mainly domestic liquid waste), the secondary treated sample (effl uent) 
and the tertiary as well as the characterization of the sewage sludge from the sewage treatment 
plant (STP) of the Municipalities of Paralimni and Ayia Napa in the eastern of Cyprus. The area 
presented with a long period of warm and high temperature conditions (> 27 °C, and during 
summer > 33 °C). The BOD5 and the COD presented to increase from year to year. The tertiary 
sample does not have any pathogens bacteria, while the COD and BOD5 presented less than 
75 and 5 ppm respectively and is suitable for agricultural purposes. The average monthly fl ow 
of Infl uent varies from 88,625 m3 to 382,153 m3. The sludge almost 4,200 t/y does not present with 
signifi cant consecration of have metals. However, the sewage sludge contains high concentra-
tion of organics and phosphorus and with further treatment like composting may be used in 
agriculture purposes. From year to year the average treated KgBOD5 per month is from 27,093 
to 120,859 the average KWh per month from year to year is from 90,124 to 332,037 (total KWh/y 
2.12–2.25 million), the total KWh/KgBOD5 per month is from 1.97 to 3.13, while the total KWh/m3 
of waste ranges from 0.62 to 1.36. The effi ciency of the STP is for BOD5 98.5–100%, for SS is from 
97.99–98.98%, the TN from 72.46–94.69%, the NH4 99.98% and the TP from 15.17–99.12%. At the 
same time, the total chemical consumption chlorine, polymer, and lime were 641–2,675 kg/m, 
1,064–4,586 kg/m and 20–5,400 kg/m respectively. Waste waters characterization is essential 
for the optimization of the operation of such systems as well as for the design of wastewater 
treatment systems in rural areas under warm climate conditions. 

Keywords:  Wastewater treatment plant; STP; Liquid and solid characteristics; Energy consump-
tion; Chemicals consumption; Sludge



A.A. Zorpas et al. / Desalination and Water Treatment 22 (2010) 244–257 245

1. Introduction

In the greater eastern area of Cyprus are the Munici-
palities of Paralimni and Ayia Napa. These municipali-
ties with a stable population of almost 22,000 citizens 
(19,000 and 3,000 respectively) are the main economical 
lungs of the island due to the fact that in this area are the 
largest hotel resorts. During the winter the population 
is estimated at 22,000 citizens but from the beginning 
of April until October it is estimated at 75,000—with 
tourists per day. Cyprus, “The island of Venus” is the 
major Tourist destination in the eastern Mediterranean. 
With almost 2 million tourists per year who visit Cyprus, 
from all around the world, and especially the European 
Union, the two Municipalities have the ability to quest 
almost the 35–40% per year of the total tourists that visit 
the Island [1].

Wastewater treatment systems have been designed 
to minimize the environmental impacts of discharging 
untreated wastewater. Different options for wastewater 
treatment have different performance characteristics 
and also different direct impacts on the environment. 
Some systems have high energy usage, some use 
materials that have a high embodied energy (e.g. plas-
tics) others occupy a lot of land [2]. The objective of 
sewage treatment is to produce a disposable effl uent 
without causing harm or trouble to the communities 
and prevents pollution.

1.1. STP Process Description (Fig. 1)

Because the treated effl uent will be used for irrigation 
the treatments shall consist of primary pre-treatment, 
secondary and tertiary stages and disinfection. The dis-
infected tertiary effl uent will be led into the daily balanc-
ing reservoir and the surplus secondary treated effl uent 
stored without disinfections into the separate storage 
reservoirs of each municipality, volumes 200,000 m3 
(Paralimni) and 150,000 m3 (Ayia Napa). The tertiary 
stage and chlorination occur after the reservoirs before 
discharging the water to irrigation. The treatment plant 
also receives septage sludge. For emergency situations 
there will be two spill ponds, total volume 50,000 m3, 
in connection with the mechanical pre-treatment stage. 
The wastewater from Paralimni and Ayia Napa pumped 
in a separate force mains to the treatment plant, while 
each infl uent is measured. The proposed wastewater 
treatment process consists of pre-treatment for waste-
water and septage, secondary-biological treatment 
based on activated sludge method (extended aeration) 
and a tertiary treatment stage after reservoirs. Finally, 
the water will be disinfected and conveyed in the tour-
ist areas for irrigation use. The secondary treated water 
stored in reservoirs to be used for irrigation while 
surplus water, which cannot be stored, will be led to 

forest areas for irrigation. During low fl ows and at the 
beginning of the operation of the treatment plant (cov-
erage of sewers connected into the system < 50%) two 
or three of the four lines of the aeration stage shall be 
closed down. Also, the secondary clarifi ers and the 
tertiary units shall be operated to 50 or 75% capacity 
during low fl ow.

The infl uence enters the plant via screening. There 
is one mechanically operated coarse screen and two 
parallel lines for mechanically operated fi ne screens. 
Hand raked screen also is located in the bypass chan-
nel. Normally, infl uent fl ows to the mechanical screens, 
each of which can be bypassed to the hand raked screen. 
Timers and level sensors control the operation. Also, 
the water level difference on the channel starts the func-
tion of the cleaning system. Screenings are removed 
from the screens to a screening compactors system 
directly. Screenings are then conveyed to a transport-
able bin for disposal by landfi ll. The wastewater then 
fl ows gravitationally into two aerated grit removal 
basins. Pre-aeration also reduces odor emissions. Air 
is supplied to the bottom of the basin and the airfl ow 
remains constant. Sand–water mixture fl ows into a 
tank and is conveyed into the screenings bin. Overfl ow 
from the sand tank is led back to sand removal basins. 
Infl uent fl ows to the distribution basin A and mixed 
with the returned sludge while lime is possible added 
to the infl uent at this point. Then the mixture liquid 
fl ows into four parallel aeration. The aeration process 
is extended. Oxidation of ammonia to nitrate takes 
place during aeration. Nitrifi cation consumes alkalinity 
from the water; consequently pH must be adjusted 
by added lime. Aeration takes places with submerged
aerators (air-diffusers). When bottom aeration is applied, 
air is fed from blowers. Concentration of oxygen is kept 
at the required level by controlling with valves the
airfl ow entering the process. The fl ow of air from blow-
ers is controlled automatically by oxygen meters which 
are applied in activation lines. Air pressure in the main 
pipes from the blowers is kept constant (Fig. 1).

Mixed liquor fl ows by gravitation from aeration into 
four parallel secondary clarifi ers. Clarifi ed effl uent by 
gravity fl ows to tertiary units of the process. There are 
two tertiary units one for each municipality. Most of 
the sludge sediment on the bottom of clarifi ers return 
by pumping to the distribution basin A. Excess sludge 
produced in the biological process is pumped to the 
aerated buffer tank and from there by pumping sludge 
fl ows to the dewatering unit (two mechanical thickeners 
and two centrifuges). Secondary treated effl uent in dis-
tribution basin B shared between the two tertiary units 
according to the infl uent fl ow proportion. Tertiary stage 
is separated for Paralimni and Ayia Napa. It comprises 
chemical coagulation and up/down fl ow sand fi ltra-
tion. When chemical precipitation is included coagulant 



A.A. Zorpas et al. / Desalination and Water Treatment 22 (2010) 244–257246

Fig. 1. Flow diagram of Paralimni and Ayia NAPA wastewater treatment plant.

 FQ20

FIC19

TT

Res. 2 Res. 1

FIC16

RT FIQ21

D.B.

M.P.

S.P. 1S.P. 2

Res.1Res.2

FIQ 14 D.A.

FIC8 FIC9 FIC10

FIC11

Th.

Dewatering

Containers

R.S.

Act.

Line 1

Line 2

Line 3

TT

FIC17

FQ 18
Bal.

RT
FIQ22

FIC15

  FIR4

Bl.

Bal.Paralimni

FIQ1

FIQ2

Ayia Napa

Line 4 FIC101

FIQ2 =  Influent from Ayia Napa

FIQ1 =  Influent from Paralimni

FIQ3 = Septage transported 

FIR4 = Influent to activation (Wastewater for treated)

FIQ14 = Influent from Spill pond

D.A. = Distribution point A (mixture of influent and returned sludge)

S.P.  = Spill pond (for emergence situation)

M.P. = Mechanical pretreatment (course screen, fine screens, 
grid chamber)

Act. = Activation lines (anoxic, anaerobic and oxic zones 
in each activation line)

Bl.   = Blower room

FIC8 to FIC101 = Returned sludge flow meter

FIC11 = Excess sludge flow meter

D.B. = Distribution point B (secondary treated water share to 
Paralimni tertiary or Ayia Napa tertiary)

FIQ21 =  Secondary effluent to Paralimni

FIQ22 =  Secondary effluent to Ayia Napa

R.T. =  regulating tank (distributed the effluent to tertiary or reservoirs)

Res. = reservoirs (2 for Paralimni 100000m3/each and 
2 for Ayia Napa 75000m3/each)

Paralimni

Ayia Napa

T.T. = Tertiary treatment 

FIC16 = Effluent to tertiary 
FQ 20 = Treated water to Paralimni for irrigation
FIC19 = Backwash water for cleaning the filters 
Bal.     = daily balancing tank (6000m3)

FIC15 = Effluent to tertiary
FQ 18 = Treated water to Ayia Napa for irrigation
FIC17 = Backwash water for cleaning the filters 
Bal.     = daily balancing tank (5000m3)

Dewatering = dewatering unit (2 mechanical thickeners 
and 2 centrifuges)

Th. = Sludge to aerated  Thickener 
Containers = Skips of dry sludge (for transportation)



A.A. Zorpas et al. / Desalination and Water Treatment 22 (2010) 244–257 247

is mixed in wastewater in rapid mix chamber. Waste-
water then fl ows into fl occulation basins where it is 
stirred with slow speed stirrers to allow coagulation and 
forming of fl ocs. Coagulant aid is added with demand. 
Chemical fl ocs and residual solids (organic and solids) 
are removed in fl otation sand fi ltration stage.

The secondary treated effl uent from the biological 
stage fl ows to sand fi lters for removal of residual sol-
ids. The tertiary treated water after chlorination fl ows 
by gravity into a daily balancing basin. Filter beds are 
washed with fi ltered effl uent and pressurized air. Back-
wash water fl ows into a dirty water basin and recycled 
to mechanical pre-treatment unit. Filtered effl uent fl ows 
to disinfections with chorine. Chlorination takes place 
with gaseous chlorine. Chlorine dosing is fl ow con-
trolled. Occasionally sand fi lters are washed with chlori-
nated water pumped from this basin. From chlorinated 
water basins water fl ows by gravity to daily balancing 
tank. Treated effl uent will be used for irrigation. The 
spill pond will be equipped with diffuser aerators and 
propeller mixers. From the pond wastewater is pumped 
to the process (to screening). Flow diagram of Paralimni 
and Ayia NAPA wastewater treatment plant is shown in 
Fig. 1 while Fig. 2 presents the location of the STP.

Septic sludge is the waste from septic tanks that are 
cleaned out periodically to prevent septic disposal beds 
from clogging. Septic tank wastes are transported to set-
tling lagoons; the solids from these lagoons are removed 
as the lagoons reach capacity [3]. The wastewater treat-
ment plant includes facilities for receiving and treating 
septage transported to the plant in vehicles. Septage is 
taken after appropriate pre-treatment to the wastewater 
process. Septage from tanks is emptied through pipes 
into a basin with a sand trap preventing grit entering the 
equalization basin. The equalization basin is equipped 
with re-circulating pumps and aeration to minimized 
odors. The storage volume of the basin meets the 
demand for one day. Septage arrives to the plant dur-
ing daytime and shall be pumped into the wastewater 
process as side fl ow whenever there is treatment capac-
ity available. Industrial septage sludge is not transferred 
to the wastewater treatment plant. Septages are usually 
presented with COD from 5,300–7,200 ppm, BOD5 varies 
from 2,500–3,500 ppm and the pH varies from 6.4–7.1. 

1.2. Sludge handling

Sludge is separated from wastewater in secondary 
clarifi ers. Secondary sludge (excess sludge from biologi-
cal process) is pumped from the bottom of the secondary 
clarifi ers into aired buffer tank and from there by pumping 
fl ows to the dewatering unit (two mechanical thicken-
ers and two centrifuges). Pumping is controlled with 
timers and level sensors. The thickeners are equipped 

with torque measurement. Thickened sludge is pumped 
with two pumps to centrifuges to be dewatered. Poly-
mer is dosed during the dewatering process. Each of the 
two sludge lines controls a respective polymer pumps. 
Preparation and dosing of polymer solution takes place 
automatically. Dewatered sludge falls from the centri-
fuges on a conveyor screw at the end of each equipment. 
Dewatered sludge is stabilized with lime (CaO). Lime is 
dosed from lime silo with dry feeder. Mixing of sludge 
and lime occurs in a conveyor screw. Stabilized sludge 
is transferred by means of a belt conveyor to the trans-
ported to the landfi ll site.

 Sewage sludge, also referred as biosolids, is a 
byproduct of sewage treatment processes [4]. The sludge 
is classifi ed as diffi cult solid waste that requires special 
treatment before the disposal because of the noxious 
properties. The sludge contains salts, organic pollutants 
and mainly heavy metals. Knowledge of heavy metal 
content and its form distribution in the sludge are the 
most important factors in selecting the disposal alterna-
tives, [5–11].

1.3. Sewage amount

There is no major water consuming industry in the 
project area, and according to the available develop-
ment plants the situation will remain the same in the 
future. In the nearby area there are mainly tourist activi-
ties like Hotels, restaurants, bars, pubs, night clubs, 
and water parks. A total of 115 hotels and apartments 
in the Municipality of Paralimni and 185 hotels and 
apartments in the Municipality of Ayia Napa, are pre-
sented, almost 6,000 houses, one water park (100,000 m2 
approximately), eight petrol stations and 12 cars clean-
ing services, approximately 15 machinist’s craftsman-
ship, small industries like bakeries, confectioneries, car 
wash, food suppliers, supermarkets, schools, six clinical 
laboratories, two private clinics and one public hospital, 
football fi elds and athletic activities, two chicken farms 
(approximately 30,000 chicken/y), two big laundries, 
one concrete plant and some small industrial activi-
ties which don’t produce liquid waste consist the main 
activities of the area [1].

The water consumption arising from small-scale 
industries is included in per capital/per bed con-
sumption fi gures with the daily visitors in the tourist 
area. Intrusion of storm water/groundwater into the 
sewer system is omitted as the sewers will be installed 
above the ground water table and the possible storm 
water leakage would occur during the low tourist sea-
son when water consumption is low. Total population 
served is 120,000 including residents, tourist and labor 
force in tourism. The number of tourist beds used as the 
dimensioning basis is 44,000 in Paralimni and 36,000 in 



A.A. Zorpas et al. / Desalination and Water Treatment 22 (2010) 244–257248

Fig. 2. Location of STP.



A.A. Zorpas et al. / Desalination and Water Treatment 22 (2010) 244–257 249

Ayia Napa [1]. The estimated total wastewater fl ow is 
28,000 m3 d−1 about, during the peak season and about 
18,000 m3 d−1 during the low season. The average fl ow 
(yearly average) is estimated to be about 20,000 m3 d−1.

This paper described one of the few studies avail-
able in the literature, the phases of the STP and chemi-
cal characterization of infl uent, effl uent, and the tertiary 
treatment as well as, the energy consumption, the 
chemical consumption, the sludge characteristics, of the 
wastewater treatment plant from the Municipality of 
Paralimni and Ayia Napa in Cyprus. The plant is work-
ing under warm climates conditions. 

2. Materials and methods 

The unit fi gures of infl uent characteristics (including 
wastewater load fl ow values) used in calculating guar-
anteed performance must be valid over the average of 
the following minimum and maximum fl ows and loads 
(Tables).

The sample from infl uent is collected electronically 
by using an automatic collector, which has the ability to 
collect a homogenized sample of a total volume of 3 l in 
a total time of 24 h. The other sample (1 l d−1) from the 
effl uent and the tertiary are collected manually before 
the analyzing. Also, the sludge is collected manually 
before the analyzing.

The liquid samples daily are analyzed for the last 
years in the following parameters: pH, electronic con-
ductivity (EC), temperature (T), suspended solids (SS), 
BOD5, COD, total phosphorus (TP), alkalinity, total nitro-
gen (TN), NO3, NO2, total coliform, faecal coliform, ΝΗ4, 

fats and oils, total Cl2, fat and oils (FOG), mixed liquor 
suspended solids (MLSS), mixed liquor volatile sus-
pended solids (MLVSS), settled sludge volume, sludge 
volume index (SVI), volatile suspended solid (VSS). All 
the parameters are determined according to Standards 
Methods [12,13]. The sampling point was the infl uent (I), 
effl uent (E), tertiary of Paralimni (TPA), and tertiary of 
Ayia Napa (TAN). Several times per year sludge is ana-
lyzed for total phosphorus (TP), organic matter (OM), 
ash, total organic carbon (TOC) content, total kjeldahl 
nitrogen (TKN), ammonia content, VSS, moisture, pH. 
Several times per year (every 3 months) sludge, I, E, TP 
and TAN were analyzed for heavy metals such as Cd, 
Cu, Cr, Ni, Pb, Zn, Mn, Co, Hg, As, Fe, Na, K, Ca, Mg, 
CN, B according to several methods describe elsewhere, 
[11,12–16]. Statistical analysis (Standard Deviation) was 
performed using Microsoft Excel 2003 (Microsoft Corp).

3. Results and discussions

In the past, domestic wastewater treatment was basi-